vuLun CATALOG OF

REPLACEMENT
PARTS

C24EA SERIES STEAMER

ML-136043
ML-136045

ML-136037
ML-136044

ML-136046
ML-136048

ML-136038
ML-136047

C24EA3 BASIC

(208/240 V.)
(480 V.)

C24EA3 PRO

(208/240 V.)
(480 V.)

C24EAS BASIC

(208/240 V.)
(480 V.)

C24EAS5 PRO

(208/240 V.)
(480 V.)

VULCAN-HART DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC 3600 NORTH POINT BLVD., BALTIMORE, MD 21222

FORM 43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

F-43123 Rev. b (February 2020) -2- © VULCAN-HART COMPANY 2020



C24EA SERIES STEAMER REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29
31
33

Table of Contents

CONTROLS
ELECTRICAL COMPONENTS

LINE CONTROLS (LWE)

CABINET

DOOR

COMPARTMENT

GENERATOR MANIFOLD (3-PAN)

GENERATOR MANIFOLD (5-PAN)

GENERATOR ASSEMBLY (PRIOR TO S/N 463003747)
GENERATOR ASSEMBLY (AFTER S/N 463003747)
WATER LEVEL PROBE (PRIOR TO S/N 463003747)
CABINET VALVE

GENERATOR DRAIN - BASIC

GENERATOR DRAIN - PRO

COMPARTMENT VACUUM BREAKER

-3- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

:I 16 00-856744-00001 Harness - Wiring (Basic) |
1 17 00-856745-00001 Harness - Wiring (Pro) .

\ PARTS NOT ILLUSTRATED

__________________________________

11-12

P

7

g
=
.

S
/

=,
0
Y
RN
7
/ ¢
/
/ /

&
I///

5
14

1 \ )
@ .
s

4

PL-58193 I
2-3

=
/
/

A

-

%
Wi
//IH\‘\\

& 2

”N\\\\\\

2

&

[/
=

’

’ ‘o -
// / 7
’ ”
/ \
’
/
/
/
/
/
/
/
/
/
/
/
|

~

Z)

CONTROLS

F-43123 Rev. b (February 2020) -4 -



C24EA SERIES STEAMER REPLACEMENT PARTS

ILLUS.
PL-58193

PART NO.

00-856680-00001
00-855677-00001
00-856754-00001
00-855795-00001
00-855794-00001
00-855796-00001
00-856679-00001
00-855695-00001
00-856680-00001
00-856678-00001
00-856771-00001
00-856771-00002
00-913102-0176A
00-856773-00001
00-854693-00001
00-856744-00001
00-856745-00001

CONTROLS
NAME OF PART AMT.

[ (VT I =1 = 1 T PSP 1
Switch - On/Off (Lighted) (Pro & LWE)..
Power Light (BasiC) (NOt SRHOWN).........uiiiiiiiii e e
GaSKet = SWILCN.....c.eeiii e 1
BEZEI = SWITCN.....oeicie e 2
GASKEE = BEZEN. ... .o e e 1
Light - INdiCating ASSY. (PTO)......iiiiieiiieiie ettt e e e 1
Light - Indicating (125 VAC) (LWE).......et ittt sttt e e 1
Plug - Blank Assy. (Basic) (NOt SNOWN).......c..ciiiiiiiiiii i 1
GaSKet....oo e
Overlay - Control (Vulcan) (Basic)..
Overlay - Control (Vulcan) (Pro).......cccceeviirieeiiieniiieiecnieee
Kit - Timer (Incls Shaft Seal & Knob) (Incls. Items 14 & 15).........ccoiiiiiiiiiiieeees 1
KNOD = TIMET ...ttt ettt et e st e e e e e eanns 1
Shaft - Rotary Seal
Harness = WiIrNG (BASIC)......cuueeiuiieiiiie ittt ettt ettt et e bt e e bt e et e e enaeesnteentaeeaeeannes 1
HArNESS = WIMNG (PrO).....eotieiiieiie ettt ettt et st e bt e sat e et e e enbeenbeeanbaeeaeaannnee 1

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

PL-58242 |

ELECTRICAL COMPONENTS

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

PART NO.

00-856762-00001
00-856762-00002
00-856618-00001
SD-019-29
00-410472-00008
SD-019-29
FE-023-88
00-856756-00001
NS-011-18
00-856677-00001
SD-019-29
FE-024-94
SD-019-29
00-855028-00001
SD-019-29
00-881654
SD-019-29
00-421758-000G1
00-411500-00012
00-294500-00033
SD-019-29
00-856699-00001
00-844069-00001
00-856699-00001
00-856699-00001
00-856699-00001
SC-021-96
00-855661-00001
NS-049-01
00-423986-00001
SC-041-01
WL-006-17
SD-019-29

ELECTRICAL COMPONENTS
NAME OF PART AMT.

Shield = MYIAr (9172 IN.).cceee ettt ettt e et e st esbee e e eeeaan 1
Shield = MYIAE (9 1N, ). ettt ettt e st e e st e e be et eeeeean 1
Plate = IMOUNTING. ...ttt e e et e e e ar e e e e e e aeeeeas
Self-Tapping Screw 6-20 x 1/2 Phil.
Block - Terminal (3-Pole)........cccoceiiiiiiiiniiiiciiices
Self-Tapping Screw 6-20 x 1/2 Phil.
LUg = GroUNd.......ooiiiiiiiieieeiee e
Probe - High Limit TEMPErature...........c.cooiiiiiiiic e
INUL 10724 HEX (SST ). eettiiietieiieiteeie ettt ettt ettt ettt et e b e et e et e eneeneeeanneeeanne 1
Block - Fuse (208/240 V.).....cccovieniiiiineeeseeee
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., TYPe B......ccocuiiiiiiiiiiiieeiee e
FUSE (250 V., 4 AP, )ittt ettt et ettt et e b e et e et e e et e eeabeeambeeanbeesmbeantaeeaeeannes 2
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
Block - FUSE (480 V.)..coiiiiiiiiiieiie e
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
Contactor (40 AMP, 3 POIE).....ccuiiiiiiiiieie et
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B......c.ccooiiiiiiiiiiicieeeece e
Transformer (120 V.) (24 V. OUIPUL) (PrO)....cccuiiiiiiiiii ettt 1
Transformer (120 VAC, 24 V., 40 VA) (LWE)....cc.eoiieeeeee e 1
Transformer (60 VA, 50/60 HZ.).........coouiiiiiiii et 1
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B.........ccciiiiiiiiiceee e AR
SWILCH = REIAY (PFO).c. ettt e e e et e e e et e e e saebeeeeasnntsbreneeen 1
Control - Low Water....
SWItCh = REIAY (K3).. ettt ettt et e it e et e et e e sbe e sabe e e nnbeeaaeann
SWItCh = REIAY (K2).... ittt ettt e st e e bt e snbe e e nebeeaeeenn 1
Switch - Relay (K1)..oooviiiiiieieeee e
Mach. Screw 10-24 x 1-1/4 Slotted Rd. Hd. (SST)....
Relay - Time Delay.........ccocceeiiiiiiiiiieeeeeeeeee
Pan@l NUL 10-24 ...ttt et e e et e e s e e e e e te e e e e snsteeeeanseee e s nsaeeeanneeeeaeeaeaeens
FUSE (KTK-R=3) (480 V. ). .ttt ettt ettt ettt et esaeenee e e eneeneeeannneeanns 2
Cap Screw 1/4-20 X 3/4 HeX HA. (SST ). uuuiiiiiiiiiie et et e e e e seenneeneeeeees 2
Lockwasher 1/4 HeliCal (SST)......ui ittt e e 2
Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B.........ccoiiiiiiiieeec e 2

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

12 858056 Harness - Contactor Wiring (Delta)
13 858056 Harness - Contactor Wiring (WYE)

N PARTS NOT ILLUSTRATED

a” v‘\‘i‘ i i
NG -
o B
PNk T I
St meo ]
o S
' IN] N NS4
Sy oY
i Ly
NS
z
5
6
PL-60661

LINE CONTROLS (LWE)

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

PART NO.

SD-019-29
WS-002-15
NS-049-03
SC-115-70
SC-041-01
WL-006-17
00-858055-00001
00-858053-00001
00-858052-00001
00-858079-00001
00-857713-00001
00-858056-00001
00-858056-00002

LINE CONTROLS (LWE)

Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B

NAME OF PART

LA = 1] 1= U UPPPPRPPUROR

Panel Nut 1/4-20.........cccooeeiiiieeeiee e

Mach. Screw 1/4-20 x 1 Slotted Truss Hd. (SST)..

Cap Screw 1/4-20 x 3/4 Hex Hd. (SST)
Lockwasher 1/4 Helical (SST)

Shield = MYIAE (4 IN. ).ttt ee e 1

Controller - PM (EZ-ZONE)..

Contactor........cc.cccoeun.
Bracket - Control Mounti

ng...

Frame Ralil = FrONt.......ooo ettt e e e e e e e e e e e e e e e et aeeaaaes

Harness - Wiring (Delta)
Harness - Wiring (WYE)

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

3-4-5-6

ay
ay

Ll

s

49

19-20

et PL-58243 |

CABINET

F-43123 Rev. b (February 2020) -10 -



C24EA SERIES STEAMER REPLACEMENT PARTS

CABINET

ILLUS. PART NO. NAME OF PART AMT.
PL-58243
1 00-855547-00002  PaNEI = TOP.c..tetitiiiutieiee ettt ettt ettt b e bttt e be e e bt et e bt be et h et be bt ea e e e e e aanne
2 NS-049-01 Panel Nut 10-24
3 00-856733-00001 Back Panel - Cabinet (3-Pan) (BasiC & Pro)........ccccuiiieiieiieeeeee e 1
4 00-856733-00002 Back Panel - Cabinet (5-Pan) (BasiC & Pro)..........cccoiiiiiiiiiiii e 1
5 00-858132-00001 Back Panel - Cabinet (3-Pan) (LWE)
6 00-858131-00001  Back Panel - Cabinet (5-Pan) (LWE)
7 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST)....iiiiiiiiiiiieiiee ettt
8 00-857020-00001  Bracket - High Limit Mounting...........cccoocveeiiiiiieenieenn.
9 SD-019-29 Self-Tapping Screw 6-20 x 1/2 Phil. Pan Hd., Type B..
10 WS-002-45 WaSher.......ooiiiiiee e
11 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)...cc.uiiiiiiiiiii it
12 NS-049-03 Pan@l NUL 1/4-20........eeiii et et
13 00-856740-00001  Cross Channel - Base (Cabinet) (BasiC & Pro).......ccccuiiiiiiiiiieeiiiie e e s e seee e e 1
14 00-857566-00001  Cross Channel - Base (Cabinet) (LWE)..........oiiiiuiiieiiiee e eee et e et e e e sneeeeeseenneneeenaees 1
15 NS-049-01 PaNEIINUL 10-24 ...ttt ettt e et e et e bt e e e emeeeneenn e e e nneeeanne 2
16 00-856739-00001  Channel - Cabinet BASE.........cccuiiiuiiiiiiiii ettt e e 2
17 RS-030-08 Rivet - Dome 1/8 In
18 00-854766-00001  Nut - Speed 3 Type
19 00-856731-00001  Side Panel - Cabinet (3-Pan)........c.cooiiiiiiiiiiie et 1
20 00-856731-00002  Side Panel - Cabinet (5-Pan)...........cooiiiiiiiiiiii e 1
21 SC-115-70 Mach. Screw 1/4-20 x 1 Slotted Truss Hd. (SST)....ccciiiiiiiiiiieiie e 4
22 00-856760-00001  Leg - LeVEliNG (COUNLET TOP)....uueeiutieiiieitieesieeeeiteesiteestee ettt sbe et e e e st e smbeeaneeesaeeenbeeeeeeannnns 4
23 SC-120-12 Mach. Screw 1/4-20 x 5/8 Phil. TrusS Hd.........ccoiiiiiiiiiie e 2
24 00-855314-00001  AProN = CabINEt.......cciuiiieiiiiiieeciee ettt e e et e e e st te e e st eeeeaeeeesassaeeeasaseeesssseeesasseaeesssnsnsnnnnnes 1
25 FE-025-79 Bushing - Snap (EIECHNC) (BASIC)......cciuutiiiieiiiiiiie ettt 1
26 PB-004-38 Plug - Button (3/4) (Pro & LWE)........iiiiiiiii ettt e e e 1
27 00-855355-00001  RACK = WIr€ (3-PaN).....cueeiiiiiieieeiieie ettt et e e me e e ne e te e e nneeeeneees 2
28 00-855355-00002  RACK = W€ (5-PaN).....c..ieiiitieitiiiee ettt ettt ettt b et be e 2
29 NS-049-03 PaN@l INUL 1/4-20.......ceeieee ettt ettt b ettt ent e eneeeaane 1
30 NS-049-02 PaNEIINUL B/8-16.......oeeeeeie ettt nb e bt ettt eat e aan 2
31 NS-049-01 Panel Nut 10-24
32 00-856740-00001 Cross Channel - Base (Cabinet) (Pro & Basic Only).........cccoouiiiiiiiiiiiieiieeieeseeeee e 1
33 NS-049-03 PaN@l NUE 1/4-20.......oueiiiei ettt b et
34 WL-006-17 Lockwasher 1/4 Helical (SST)..
35 NS-049-02 Panel Nut 3/8-16............cc......
36 00-856731-00001  Side Panel - Cabinet (3-Pan)...
37 00-856731-00002  Side Panel - Cabinet (5-Pan)........ccooiieiiiiieeie et
38 00-856769-00001  O-RING 1/8 IN. THK....cutiiuieiieeieeierie et ettt ettt e e sae e eeneesaeemeesne e e e e nneeeennees 1
39 FP-090-60 Fitting - Hose (Round Hose Cap 3/4 NH Thread) (Brass) (Delime).. ..AR
40 SC-093-27 Mach. Screw 10-24 x 7/8 Phil. Truss Hd. (SST).....uiieiiiiiieieeereeere e 4
41 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST).....uitiiiieiereeieseeee et 2
42 NS-038-04 LOCK NUL 1/4-20.....cceeieee ettt ettt b e bttt sa et eae et b e enn e e e neeeaans 4
43 FP-090-37 Fitting - Hose - Anchor Coupling 3/8 NPT (Brass)........ccouiiuiiiiiiiiiiiee e 1
44 FP-090-63 Fitting - Hose 5/8 ID Hose to 3/8 MPT (Brass)
45 00-557845 Clamp = HOSE (24IMIM).....eiiiiieiie ettt ettt e st e e sbe e e be e e bt e eateesnbeeenbeesbee e nnbneaaaann
46 WL-006-17 Lockwasher 1/4 HElICAl (SST)......eiiiieiiieiii ettt ettt ettt e e e e
47 00-856747-00001  Support Channel - Cabinet (3-Pan)..........coouiiiiiiiiiiie et e e 1
48 00-856747-00002  Support Channel - Cabinet (5-Pan)..........coouiiiiiiiiieieeie e 1
49 00-856726-00001  Panel - CabinNet BASE...........coouiiiiiiiiii ettt et e e 5
-11- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

PL-59818 I

DOOR

F-43123 Rev. b (February 2020) -12-



C24EA SERIES STEAMER REPLACEMENT PARTS

DOOR
ILLUS. PART NO. NAME OF PART AMT.
PL-59818
1 00-855288-00001  Face Plate - DOOr HanAIE............ccuiiiiiiiiiiiie ettt 1
2 SC-120-70 Cap Screw 1/4-20 x 1-5/8 Hex SOCKet Hd........ooeiiiiiieiiiee e 2
3 00-855287-00001 Handle - Door
4 SC-066-20 Mach. Screw 10-32 x 1/2 Phil. Truss Hd. (SST).....citeiiiiiieriiieseeestee et 4
5 00-855521-00001  HINGE ASSY. = DOOF (TOP). . teautteeeauttieaiuteeeatteeeatteeesteeesiteeesseeeeaabeeeeasbeeessbeeeaasbeeesasseesansnnenbnsnnees 1
6 WL-006-17 Lockwasher 1/4 HElICAl (SST).....uiiiiieiiie ittt ettt s en e e e e e annee 2
7 NS-046-38 NUL 17420 HEX (SST). ittt ettt ettt r e e neeeaen 2
8 00-817643 Bearing - FIANGEA........ooo e a e e 1
9 00-817643 Bearing = FIANGEA.........ooiiiiiiieie e e e e 1
10 00-855521-00002  Hinge AssSy. - DOOT (BOtIOM)........ooiiiiiiiiiiei e 1
11 WL-006-17 Lockwasher 1/4 HeliCal (SST)......uiiiiiiieiiieie ettt e e 2
12 NS-046-38 NUL 17420 HEX (SST ). uttiiieiieieeete ettt ettt sttt sttt et e e e e et e e eteentease e neeneeneeeanneeeanns 2
13 00-857791-00001  BOIt - RACK HANGET ........oiiiiiiiiiie ettt ettt e e e 3
14 00-855714-00001  Gasket - Door Guard (3-Pan)..........c.coiiiiiiiiiieieeie et 1
15 00-855714-00002  Gasket - DOOr GUArd (5-Pan).........coo ittt ettt e e seae e e eassneeeeeeeees 1
16 00-855285-00001  Gasket Retainer - Door (3-Pan)...
17 00-855285-00002 Gasket Retainer - DOOK (5-PaN).........uuiiiiiiiiie ittt ettt e e saesbenbeeeeees 1
18 00-857085-00001  GASKEE = 3 PaN.....ccueiiiiiitiiiiiii ittt ettt ettt 1
19 00-857085-00002  Gasket - 5 Pan........ccccoecivieniciiiiinee e
20 SC-053-05 Mach. Screw 10-24 x 3/8 Slotted Truss Hd. (SST)....
21 00-855582-00001  Bracket Weldment - Door (3-Pan)..........cccccevcueennenne
22 00-855582-00002  Bracket Weldment - DOOT (5-Pan)........c..cooiiiiiiiiiieiee e
23 00-855584-00001  DO0Or LatCh = BraCKet.......cc.ueiiiiiiiiiiiie ettt e e 1
24 00-855298-00001  Latch Spring - Door..................
25 RR-006-22 Retaining Ring 1/4 In. (SST)....
26 00-855585-00001  Latch Actuator - Door...............
27 RR-006-22 Retaining RING 174 1N, (SST )ittt ettt nee e
28 00-855590- 00002  Pin - ClEViS 1.525 IN. LGttt sttt et et
29 NS-048-63 Lock Nut 1/4-20 Hex (SST)...
30 00-855290-00001  Bearing - DOOr HANMIE.........cc.uuiiiiiiie ettt e e st e e naesnennenenees
31 00-855580-00001  Frame = DOOT (B-PaN).........uoiiiiaiiieitii ettt ettt ettt et eesb e e sbeeabeeenbeesabeenteeeaeaannnns 1
32 00-855580-00002  Frame - DOOT (5-PaN)..........eiiiiiiiieitii ettt ettt sttt et abe et e s b e sabeenteeeeeeannns 1
-13- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

.......................

i 27 00-557760 Shim (SST)
. 28 00-557761 Shim (SST)

PARTS NOT ILLUSTRATED

.......................

25-26

1
1
1
1
1
1

1T

00

COMPARTMENT

F-43123 Rev. b (February 2020) -14 -



C24EA SERIES STEAMER REPLACEMENT PARTS

ILLUS.
PL-59819

PART NO.

00-857646-00004
00-857649-00004
00-857791-00001
NS-049-09
00-856753-00001
00-856742-00001
NS-011-07
WL-014-03
00-411499-00004
SC-021-12
00-842049
NS-015-13
00-855308-00001
RR-011-26
00-855307-00001
FP-090-18
FP-091-09
00-855394-00001
00-855586-00001
NS-011-18
00-855753-00001
00-557792
WL-006-27
00-557846
00-855779-00001
00-855779-00002
00-557760
00-557761

COMPARTMENT
NAME OF PART

Compartment - Service Kit (3-Pan)..........ooi e 1
Compartment - Service Kit (5-Pan)..........ooo i 1
BOlt - RACK HANGET ... .ttt e e e e e e e e e e s

Nut Assy. 10-32 (SST)...ceevveerereninenne
Steam Port - Compartment (5-Pan)...
Steam Port - Compartment (3-Pan)...
NUE B-32 HEX (SST).. ettt ettt ettt b et e bt et e bt e bt e sabeentae e e e e annee
Lockwasher #6 EXternal (SST).......ccviiiiiiiiiieeie e
Buzzer (115 V.).ooiiieieeecee e
Mach. Screw 6-32 x 1 Slotted Rd. Hd. (SST).....
SWItCh - DOOT.....cuiiiiieiiieeit e
INUL 3/8-168 HEX (SST ).ttt ettt ettt et et e bt e b eseeneeeanneeanne

ActUAtor BraCket - DOOT.........coiiiiiiiiiie ettt s e e 1
Ring - Retaining
ACtUALOr ROA = DIOOT........ciiiiiiiii et ettt e e e 1
Elbow Pipe 5/8 x 45 Deg. (Brass) (Used with Blue HOSE)...........cccoeiiiiiiiiiiiiiiiieceeiiieeeee 1
Fitting - Hose 3/4 Hose to 1/2 MPT (Brass) (Used with White HOSE)..........cccceeiiiiiiiiiiiiieeans 1

Adapter - Cabinet STEAM POrt..........c..uiiiiiiee e e 1
U] 1= G B oo U SPOPPPPTN 1
L L0 1= £ PSP 1
(70107 S - 11 o SRR SPPPP 1
Hose (White)........ccccovvrneenenen.

Lockwasher 3/8 Helical (SST)

Clamp - Hose (29mm)..........ccceee..

Compartment - INSUlation (3-Pan)..........ooiiii e 1
Compartment - INSUlAtion (5-Pan)..........ooo i 1

Shim (0.005 Thk.) (SST)
Shim (0.010 Thk.) (SST)

-15- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

é @\13-14
E U

o

GENERATOR MANIFOLD (3-PAN)

F-43123 Rev. b (February 2020) -16 -



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR MANIFOLD (3-PAN)

ILLUS. PART NO. NAME OF PART AMT.
PL-59820
1 00-557475 Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIU€) (BASIC)........ceiuirueiriiiiiniieiesieesieee e 1
2 00-557792 HOSE (WHIt€) (BASIC).... ettt ettt ean e nneeaane 1
3 00-557718 Clamp - Hose #10 (FOr Blue HOSE) (BASIC).....cceiuureiiiiiiiiiiiie ettt 1
4 00-557846 Clamp - Hose (29mm) (For White Hose) (Basic).........ccccooveeriiereninnnne
5 FP-090-31 Fitting - Hose 5/8 Hose to 3/4 MPT (Brass) (For Blue Hose) (Basic)......
6 FP-091-08 Fitting - Pipe 3/4 Hose to 3/4 MPT (Brass) (For White Hose) (Basic)
7 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (BaSIC)......c.cuuiiruiiiiiieiiieiiie ettt ettt e e
8 FP-090-70 Elbow 3/4 Pipe 90 Deg. (Brass) (BaSiC).......c.cuecuiriiiieiiiie e 1
9 FP-090-70 Elbow 3/4 Pipe 90 Deg. (Brass) (Pro)..........
10 FP-083-99 Coupling - Reducing 1 to 3/4 (Brass) (Pro)
11 FP-090-70 Elbow 3/4 Pipe 90 Deg. (Brass) (Pro).............
12 00-856774-00001  Insulation - SUPEr HEAtEr (ProO).........ccouiiiiiiiiieiiii ittt e
13 00-557475 Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIUE) (Pr0)......ccuuruiiriiiiiiieiieieeiecee et 1
14 00-557792 Hose (White) (Pro)
15 00-557718 Clamp - Hose #10 (FOr Blue HOSE) (PrO)....ccoouiiieiiiie ettt ettt 1
16 00-557846 Clamp - Hose (29mm) (For White HOSE) (PrO)......cc.ueiiuiiiiiiiie ittt 1
17 FP-090-49 PiIPE 1 X 8 (Brass) (PrO).....ceiueeeiieiiieitet ettt ettt e bttt et e bt e st e et e e bt e sateentaeeaeeannes 1
18 FP-019-40 Tee - Pipe 1 x 3/4 x 3/4 (Brass) (Pro)........ccccceveeeereeriueeninnn AR
19 FP-027-22 Bushing - Pipe 3/4 to 1/2 (Brass) (For White HOS€) (Pro)........c.ceiiuiiiiiiiiieeiiieniie e 1
20 FP-090-31 Fitting - Hose 5/8 Hose to 3/4 MPT (Brass) (For Blue Hose) (Pro)........ccccoovioiiiiiiiiiiieees 1
21 FP-091-09 Fitting - Hose 3/4 Hose to 1/2 MPT (Brass) (For White Hose) (Pro).........cccoeeviiineiiiiiieeinns 1
22 00-856709-00001  Heater - Super Heater (208/240 V.) (Pr0O)......c.utiiutiiieiiiie ettt e 1

23 00-856709-00002 Heater - Super Heater (480 V.) (Pro)......coo it e e e e e eneeneeeeeneees 1
24 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (LWE)......ccccuiiiiieiiee ittt ee et iee e snaeensaeaaeaennes 1
25 FP-090-70 Elbow 3/4 Pipe 90 Deg. (Brass) (LWE)........coieoieieiieiie ettt eie ettt see e ense e nnneeanes 1
26 FP-091-08 Fitting - Pipe 3/4 Hose to 3/4 MPT (Brass) (LWE)......ccccoieiiiiieiieeie et 1
27 00-557846 Clamp - Hose (29mm) (LWE)

28 00-557475 Hose 5/8 ID X 0.955 OD (1.66 Ft.) (BIUE) (LWE).............omveeeereeeeeeseeeeeeeeeeeeeeeeseeeeesseeeee s 1

-17 - F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

/BASIC & LWE

5-6
3-4

1-2 ,

. N
9—»

GENERATOR MANIFOLD (5-PAN)

F-43123 Rev. b (February 2020) -18 -



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR MANIFOLD (5-PAN)

ILLUS. PART NO. NAME OF PART AMT.
PL-59822
1 00-557475 Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIu€) (BaSIC)........cccuirueiriiriiniieienieesieeecstee e 1
2 00-557792 Hose (WHhite) (BaSIC & LWE).......ccuiiiiiiiiieiieeitieee sttt 1
3 00-557718 Clamp - Hose #10 (For Blue HOSE) (BASIC)........ceiuuieiuiiiiieiiie ittt 1
4 00-557846 Clamp - Hose (29mm) (For White Hose) (Basic & LWE)..........ccoiiiiiiiiiiiiieiiee e 1
5 FP-090-31 Fitting - Hose 5/8 Hose to 3/4 MPT (Brass) (For Blue Hose) (BasiC).........ccccceevviiiieiiiiiieeenns 1
6 FP-091-08 Fitting - Pipe 3/4 Hose to 3/4 MPT (Brass) (For White Hose) (Basic & LWE)..............ccccecvenee. 1
7 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (Basic & LWE)..........ccccuveriiiiiiiiiicniec e
8 FP-041-66 Pipe 3/4 x 3 TBE (Brass) (Basic & LWE).........
9 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (Basic & LWE)...
10 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (PrO)......ccueuueiiiiiiieiie ettt sttt e e
11 FP-041-66 Pipe 3/4 X 3 TBE (Brass) (Pr0O)......c.ucoutrierieeiesieeiesieesie sttt sttt sttt sttt esa e nneeaane 1
12 FP-015-23 Elbow 3/4 x 90 Deg. (Brass) (Pro)..
13 00-856774-00001  Insulation - SUPEr HEAter (PrO)........oiuuiii ittt et e et e e et e e saesbeeneenaees
14 00-557475 Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIUE) (Pr0)......cccueruieiiiriiiieiieiieeiesee sttt 1
15 00-557792 HOSE (WHItE) (PTO)...c ettt ettt e e 1
16 00-557718 Clamp - Hose #10 (FOr Blug HOSE) (PrO).........ueiiiiiiieiiieieie ettt 1
17 00-557846 Clamp - Hose (29mm) (For White HOSE) (PrO)......cc.ueiiuiiiiiiiie ittt 1
18 FP-090-49 PIpE 1 X 8 (Brass) (Pr0O)......ccueeueiuieieiieiee et 1
19 FP-019-40 Tee - Pipe 1 X 3/4 X 3/4 (Brass) (ProO).......ccuutiiiiiiieiieie et
20 FP-027-22 Bushing - Pipe 3/4 to 1/2 (Brass) (For White Hose) (Pro).................
21 FP-090-31 Fitting - Hose 5/8 Hose to 3/4 MPT (Brass) (For Blue Hose) (Pro)...
22 FP-091-09 Fitting - Hose 3/4 Hose to 1/2 MPT (Brass) (For White Hose) (Pro)....
23 00-856709-00001  Heater - Super Heater (208/240 V.) (Pr0)......cuoo ittt e e
24 00-856709-00002 Heater - Super Heater (480 V.) (Pro).......uoo ittt et saeneeneeeeees 1

-19- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

18 This style generator WITHOUT the
integrated probe housing is no
longer available.

The new style generator WITH the
integrated probe housing is shown
in the current construction figure.
Order Kit 00-857798-00001 when

replacing this style generator.

10

17 . ;§<@@\

GENERATOR ASSEMBLY
(PRIOR TO S/N 463003747)

F-43123 Rev. b (February 2020) -20-



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR ASSEMBLY
(PRIOR TO S/N 463003747)

ILLUS. PART NO. NAME OF PART AMT.
PL-59824
1 00-856756-00001  Probe - High Limit TEMPErature............cooiiiiiiiiiiiiee et 1
2 SC-041-01 Cap Screw 1/4-20 x 3/4 Hex Hd. (SST)....
3 WL-006-17 Lockwasher 1/4 Helical (SST).........c.......
4 00-858460-00001  Element - Heating (208/240 V., 15 kW)....
5 00-858460-00002 Element - Heating (208/240 V., 8.5 KW).....ciuiiiiiiiieeiieite ettt
6 00-858460-00003  Element - Heating (277 V., 15 KW ). uiiieieeeeeeeeese e e s 1
7 00-858460-00004  Element - Heating (277 V., 8.5 kW)...
8 00-856711-00001  GasKet - GENEIALON . .....c.eiiiiiitii ittt ettt et s e nae et eeeeeanne
9 00-856768-00001  Probe - HOId TEMPEratUIe.........ccuiiiiiiiieiie ettt sttt e e e e 1
10 FP-090-55 Fitting - Hose 1/2 Hose X 1/4 NPT (Brass).......ccooocuiiiiiiiiieiiie ettt 1
11 FP-019-08 Tee - PIP€ 1/4 X 1/4 X 114 (BIaSS).....ccueecuiiuieeeiueeiieeteei ettt sttt et 1
12 FP-090-59 Fitting - Hose 1/2 ID x 1/4 NPT (Brass)
13 FP-012-11 Fitting - Tube 3/8 TBG X 1/4 MPT (BraSS).......cccrveruiriiriieiisieenieeieenie ettt 1
14 FP-087-39 Fitting - Hose 5/8 HOSE t0 1/2 NPT (Brass).......cccuuiiiuieiiieiiieiieeiee sttt e e 1
15 00-534177 Clamp - Hose #12.....ccoociveieiieeeeeeeee
16 00-557477 Hose 1 ID x 1.133 OD (0.93 Ft.) (Green)
17 00-856757-00001 Insulation - Generator...........cccccoccvecveunne.
18 00-857798-00001  Kit - Replacement EA GENEIALO.........cccuiiuiiiiiiiie ettt sttt e e e
-21- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

4-5-6-7

This is the new style
generator WITH the
integrated probe housing.

20-21-22

18

GENERATOR ASSEMBLY
(AFTER S/N 463003747)

F-43123 Rev. b (February 2020) -22-



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR ASSEMBLY
(AFTER S/N 463003747)

ILLUS. PART NO. NAME OF PART AMT.
PL-59826
1 00-856756-00001  Probe - High Limit Temperature...............
2 SC-041-50 Cap Screw 1/4-20 x 1/2 Hex Hd. (SST)....
3 WL-006-17 Lockwasher 1/4 HeliCal (SST)....ccuuiiiiiiiieriieii ettt
4 00-858460-00001  Element - Heating (208/240 V., 15 KW)......oiiiiiiiiiiiieieeese ettt 1
5 00-858460-00002  Element - Heating (208/240 V., 8.5 KW)......ccuiiiiiiiiiiesienieste ettt 1
6 00-858460-00003  Element - Heating (277 V., 15 KW)...oui it e 1
7 00-858460-00004  Element - Heating (277 V., 8.5 KW)......cuiiuiiiiiieeeee e 1
8 00-856711-00001  GasKet - GENEIALOT...........cciiiiiiiieii e et e s 1
9 FP-015-16 Elbow - Pipe 1/2 X 90 DEg. (BrassS)......ccuteruiiiiieiiieiiee ittt ettt ettt e e 1
10 FP-087-39 Fitting - Hose 5/8 Hose to 1/2 NPT (Brass)..
11 00-557845 Clamp = HOSE (24MM).....uiiiii ittt ettt sar e nbe et eeeeens 2
12 00-557475 Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIUE).....cutiuiiiiiiieeiiiee ettt 1
13 FP-019-08 Tee - Pipe (Brass).......cccovvceeiiiiniieciiicee
14 FP-090-91 Fitting - Hose 1/2 Hose to 1/4 NPT (Brass)
15 00-557844 Clamp - Hose (19mm).........ocooeiiiiiieiiiieeene
16 00-557681 Hose - Condensate BoX LiNe (14 IN.).. ..ot 2
17 SC-066-06 Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)....c.uiiiiiiiiiiieiie ettt 1
18 00-857755-00001  Insulation - Generator (BOtOM)...........eoiiiiiiiiie e 1

19 00-856768-00001  Probe - HOld TEMPEIAtUIE. .........ciiiiiiiiiiiieee ettt e e e e et e e e e e st e e e e e sennneeeeeeennnnnn s 1
20 00-856757-00001  Insulation - Generator (Pro & BaSIC)..........euiiiiiiiiiiiieiiie ettt 1
21 00-857757-00001  Insulation - Generator (LWE)........c..uiiiiiiiiiiieee ettt AR
22 00-557598 Tape - Aluminum Foil (Use with InsSulation).............ccciiiiiii e AR
23 NS-044-09 Nut Assy. 10-24 Hex KEPS
24 FP-019-08 TEE - PIPE (BraSs)......eieueiiiie ettt ettt
25 FP-075-70 PP 1/4 X 3 TBE (BraSsS)....cueeueeiteeieitieieiteeste sttt sttt ettt ettt enee e e eneeeanne 1
26 FP-015-05 Elbow - Pipe 1/4 X 90 DEQ. (BrasS).......eerueertieiiruiirieeitiaiesitestee st ettt st et esseeanneee e 1
27 FP-040-08 PP 1/4 X 7/8 TBE (BraSS).......cesueeuieiteeieiteeieaiee sttt sttt sttt sttt sttt n e esn e s nnneeanne 1
28 00-857021-00001  Valve - Solenoid 1/4 NPT (9/32 OFifiCe).......ccouiiuiriiiieiieieiee ettt 1
29 FP-027-02 BUSHING = PIPE 1/4 10 /8.t e 1
30 00-854471 SWItCh = PreSSUre (5 PSI).....ci ittt e e 1
31 FP-090-55 Fitting - Hose 1/2 Hose x 1/4 NPT (Brass) (3-Pan)....................
32 FP-090-59 Fitting - Hose 1/2 ID x 1/4 NPT (Brass) (5-Pan) (Not Shown)....
33 FP-090-91 Fitting - Hose 1/2 Hose to 1/4 NPT (Brass) (LWE).........cccccceeu.
34 00-557474 HOSE 1/2 ID X 0.830 OD (3 FL.)teeieieeierieeiesie ettt e e e sneanneeannneeanes 1
35 00-557970 Clamp = HOSE (20IMIM).....eiiiiiiiie ettt sttt ettt ettt esar e nbe e e eeneeeeeeas
36 FP-090-59 Fitting - Hose 1/2 ID x 1/4 NPT (Brass) (Pro, Basic, & LWE 5-Pan)....
37 FP-090-91 Fitting - Hose 1/2 Hose to 1/4 NPT (Brass) (LWE 3-Pan)..........ccccociiiiiiiiiiienieeeeeeieee e
38 FP-030-14 Lock NUt - Pip@ 1/4 NPSL (Brass).......ceueruerierieierieeniesiiesie sttt sttt esne e nnee e 1
39 FP-078-85 Elbow - Pipe 1/4 X 90 DeQ. (LWE).....iiuiiitiiiiiiiie ettt 1
40 00-857046-00002  Probe - Water LEVEL........ccc.ooiiiiiiiii e 3
41 00-856701-00001  GENEIALON. .....eiiieitieiieiee ettt ettt sttt b et e ettt e e e b e e et e e e nbe e et e s e e bt et e einenae e e e e nbeeeenteae 1
42 00-857798-00001  Kit - Replacement EA Generator (Incls. Items 9, 10, 11, 13, 14, 15, 17, 18, 20 thru 30,

B0, & A )it h et ea et ea et ettt bttt en et e teeeenees 1

-23.- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

WATER LEVEL PROBE
(PRIOR TO S/N 463003747)

F-43123 Rev. b (February 2020) -24 -



C24EA SERIES STEAMER REPLACEMENT PARTS

PART NO.

00-857021-00001
FP-090-55
FP-090-59
00-557718
00-557474
00-557718
FP-090-59
FP-030-14
00-850736-00003
00-857022-00001
FP-027-06
FP-035-91
FP-019-25
FP-035-91
FP-026-24
FP-088-56
FP-036-17
FP-024-14
FP-026-65
FP-035-38
FP-078-85
FP-059-32
FP-024-42
FP-035-94
00-557718
FP-087-39
FP-019-25
FP-087-39
00-557718
00-557475
00-557718
FP-090-63
FP-090-37
00-856769-00001
FP-090-60

WATER LEVEL PROBE
(PRIOR TO S/N 463003747)

NAME OF PART AMT.
Valve - Solenoid 1/4 NPT (9/32 OFifiCe)......uuuiiiirierieeitieieee et 1
Fitting - Hose 1/2 Hose x 1/4 NPT (Brass) (3-Pan).......cccooiiiiiiiiiiiee e 1
Fitting - Hose 1/2 ID x 1/4 NPT (Brass) (5-Pan).........coo i 1
Clamp - Hose #10.......ccoueeiiiieeceeeeeeeeee e,
Hose 1/2 ID x 0.830 OD (3 Ft.)
Clamp - Hose #10.......cccoeeeeiiieciieee e
Fitting - HOSE 1/2 1D X 1/4 NPT (BraSS).......ueeiutteiiiieiuieiieeiieesiie ettt ettt e e e e 1
Lock Nut - Pipe 1/4 NPSL (Brass).........cccoiiuiiieieiieie st 1
Probe - Level Control
SWITCR = PrESSUIE. ...ttt et e e e e st e e et e e e e et e e e snsteaeenseeeennnnsnnnnnnnen
Bushing - Pipe 1/2 TO 1/8 (BraSS).......ecucuieiieeiiieeiie ettt e e 1
PIPE 1/2 X =118 TBE ... ettt ettt ettt ea ettt enn e e enneeanne 1
TEE M/2 X /2 X /21t t et et 1
Pipe 1/2 x 1-1/8 TBE
BUSHING = PIPE 110 1/2. . et et e e e e e e e e e e e s 1
Cross - Pipe Std. 1 X 1 X 1T X 1T Sta..uiiiiiiiiie e e e 1
PIPE 1 X 1-1/2 TBE ...t ettt et 1
Coupling - REAUCING 110 /4.t ettt e e 1
BUSKING = PiIPE 3/4 10 1/4 ...ttt e e 1
PiIPE 1/4 X 718 TBE.....c ettt ettt e e e e 1
EIDOW - Pip€ 1/4 X 90 DEJ... ettt ettt ettt ettt e e e 1
Pipe 1 x 2-1/2 TBE
Coupling - REAUCING 110 1/2.....eiiiiiee ettt 1
PIPE 1/2 X =112 TBE ..ottt ettt ettt sa ettt enn e e e neeeanne 1
(07T o o Tl o (o =T - 0 SRR UURUPRPPNt 1
Fitting - Hose 5/8 HOSE 10 1/2 NPT (Brass).......uceeiiiiiiiiiiie et 1
Tee 1/2x1/2x1/2
Fitting - Hose 5/8 HOSE t0 1/2 NPT (Brass).......cccuuiiiuieiiieiiieiieeiee sttt e e 1
ClampP = HOSE #10....ee ettt e ettt e e et e e e et e e e e e abeeeeeabaeeeeesbeeeeasnnnnarnnnnes 1
Hose 5/8 ID x 0.955 OD (1.66 Ft.) (BIUE).....c..eocuiriiiiiiiiie et 1

(O =T o o Tl o To TT=TE - 0SSP SRUPPPPt 1
Fitting - Hose 5/8 ID Hose t0 3/8 MPT (Brass).........cccucouiiiiiiiiiiieiecee e 1
Fitting - Hose - Anchor Coupling 3/8 NPT (Brass).........ccceeiiiiiiiieiiieeiiieeriee e 1
O-RING 178 1N, THK ettt ettt et et e e n e e e ane e e eneee s 1
Fitting - Hose (Round Hose Cap 3/4 NH Thread) (Brass)..........cccucueerieiiiieieeenieeseeciieee e 1

_25- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

33-34

PL-59828

PRIOR TO S/N 463003431

PREVIOUS CONSTRUCTION

CABINET VALVE

-26 -

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

ILLUS.
PL-59828

PART NO.

00-856737-00001
NS-038-04
SC-066-06
FE-026-41
NS-049-01
00-557681
00-557681
00-557844
00-557844
00-856720-00002
NS-048-97
NS-049-03
00-856720-00006
00-856720-00004
00-557844
00-557681
00-557844
00-557681
00-855607-00001
00-557478
00-558071
00-557681
00-557844
00-857709-00001
00-557846
00-557477
00-856734-00001
FP-090-59
00-558071
FP-091-18
FP-013-25
00-558071
00-858078-00001
00-857610-00001
00-858054-00001
NS-038-04
00-858072-00001
00-857586-00001
NS-049-01
SC-066-06

CABINET VALVE
NAME OF PART

Bracket - Valve CabinNet.........cccouiiiiiiie ettt a e e e e e e as 1
Lock Nut 1/4-20........c.ccverieieeeieeeeceee e
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST)
Connector - Conduit..........cceeeeiiiireeiiieee e

Panel NUL 10-24...... ..ottt ettt ettt et ettt eeeeeanee
Hose - Condensate BoX LiNe (14 IN.).....oiiiiiiiiii et 1
Hose - Condensate Box Line (14 In.)....

Clamp = HOSE (TOMIM)....iii ittt et e ettt e e ettt e e eaet e e e sanbeeesnbeeeeasnnbnnennenen
Clamp = HOSE (TOMIM).....eiiiiiiiie ettt ettt e e e bt e e e estb e e e sttt e e esbeeesasnntsbneneeee 1
Valve - Dual Water 3.8 - 0.15 GPM.......cociiiiiiiiciiee et 1
Panel NUL 10-24...... ..o e s e e 4
PaN@I NUL 1/4-20.......oeeiiie ettt 5
Valve - Dual Water 4.8 - 1.35 GPM (5-Pan)........ccooiiiiiiiiiiiiieeiee et 1
Valve - Dual Water 4.8 - 0.75 GPM (3-Pan)........cccoiiiiiiiiee e 1
Clamp - Hose (19mm)........cccooviiiiiiniieenneee.

Hose - Condensate Box Line (14 In.)....

Clamp - Hose (19mm).......coooiriiiiiiieniienccee

Hose - Compartment Condensate Line (30 IN.).......coiiiiiiiiiiiiii e 1
Thermostat - CONAENSALE.........cc.eiiiiiiiiiie et 1

Hose - Condensate BoX LiNe (14 IN.).. ..ottt e e 1
Clamp - Hose (19mMm)......cocouiiiiiiiiiiieieceie e

Box - Condensate Weldment (Current Construction)...

Clamp - HOSE (29MM)......cooiiiiiiiiiiiieesieeeee e

Hose - Compartment Drain Line (3 IN.)......coiiiiiiie e 1
Box - Condensate Weldment (Previous Construction).............ccccuveveeiiiiiieeiieenieeneceieee e 1
Fitting - HOSE 1/2 ID X 1/4 NPT (BraSsS)......ueeitteiiiiiuiiiieeaieenet ettt sttt e e 1
Clamp (PrO & BaSIC).......eeiuiiiiieeiiie ittt 1
Pipe 1 X 1-1/8 TOE (SST) (Pro & BaSIC)....ccveeruieeieiieiiieiiiesiieie ettt 1
EIbOW 1 X 45 De@. (Pro & BaSiC)......uuiiiiiiiiieiiiie ettt e e e e e e e 1
ClAMP (LWE). ..ttt bbbt ea e et nb et na et ennn e s 3
Tube - Weldment (LWE)....

PrODE = SENSOT ...ttt et 1
Plate - Sensor Tube MouNnt (LWE)...........oiiiiiiiie ittt e e 1
Lock Nut 1/4-20 (LWE)...........c.......

Hose - Vent (Formed) (LWE)...

Vent (LWE)......cccooeiiiiiiieee

Panel NUt 10-24 (LWE)......ciueeieiiee ittt ettt st eneesneesneeteeneeaneeseeeneesneeneeeanneeeanns
Mach. Screw 10-24 x 1/2 Phil. Truss Hd. (SST) (LWE).......ceiiiiiiiiieeeee e 1

-27 -

F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR DRAIN -BASIC

F-43123 Rev. b (February 2020) -28-



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR DRAIN -BASIC

ILLUS. PART NO. NAME OF PART AMT.
PL-58247
1 NS-011-07 INUL B-32 HEX (SST). e ettt ettt ettt e bt et e b e ene e e e nneeeanne 2
2 WL-014-03 Lockwasher #6 External (SST)....
3 00-856779-00001  Bracket - ACtUALOr (GENEIALON).......coi ittt ettt ettt e e s e e e saesbenbeeneees 1
4 00-842049 SWILCH (DFaIN LEVET)......eieiiiiiie ettt ettt et e et be e et e e eab e e bt e eteeenbeesneeaannneeaaeans 1
5 SC-021-12 Mach. Screw 6-32 x 1 Slotted Rd. Hd. (SST).....
6 SC-066-05 Mach. Screw 10-24 x 3/8 Phil. Truss Hd. (SST)
7 00-856776-00001  Lever - Generator Drain...........ccccceveveveencennennnne
8 00-855729-00001 PN = COMOI.....eiiiiiiiiiciie ettt st er e n e e e e e e e e e
9 00-856729-00001  HaNAIE = DIaiN.......ciiiieiiieeeiiieeeeiiee ettt e e st e e ettt e e e s e e e s steeeeasseeeeassseeaeasseeeesnssnnesasseeennssnnnnnnnnnes 1
10 00-856736-00001  €aP = HANGIE ..ottt ettt e e e e et e e es e ne e ae e e e sne e e e e nneeeennees 1
11 FP-090-56 LT o TR oY1 OSSPSR 1
12 FP-085-65 TEE = PIPE 3/4 X /4 X B/A...eeeeeeeeeee et et ettt 1
13 FP-090-51 FIEING = HOSE ...ttt ettt ettt ettt e bt ent e e e neeeaane 1
14 FP-036-92 Pipe 3/4 X 1-3/8 TBE (BIACK)......cctiiiietiiiiiies et 1
15 FP-090-57 Valve 3/4 In. Ball (Bronze) (Basic)..
16 00-557970 Clamp = HOSE (20IMIM).....eiiiii ettt et e e bt e e bt e e bt e emteesneeeanbeesnee e nsaeeaaaann
17 00-557847 (7 =T o] T o (o T TSSO UPTRRROURRPPPPRt 1

-29- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

. PL-59830

GENERATOR DRAIN -PRO

F-43123 Rev. b (February 2020) -30-



C24EA SERIES STEAMER REPLACEMENT PARTS

GENERATOR DRAIN -PRO

ILLUS. PART NO. NAME OF PART AMT.
PL-59830

1 00-858461-00001  Valve - Drain (Current CONSIIUCHION)..........ooiiiiiiiiiiiieiic ettt e e 1

2 00-856718-00001  Drain Valve - Generator (Previous CONStrUCON)...........ccicuiiiiiiiiiiiieeie et 1

3 FP-085-65 TEE = PIPE 3/4 X /4 X BlA...coeeiieeeeeee ettt 1

4 FP-090-51 Fitting - Hose

5 FP-036-92 Pipe 3/4 X 1-3/8 TBE (BIACK)......cctiiiitiieiitiest et 1

6 00-557970 Clamp = HOSE (20IMIM).....eiiiiieiie ettt ettt e st e sbe e et e e bt e emteeanbeesnbeesbee s nsbneeaaann 1

7 00-557847 Clamp - Hose

8 FP-090-56 FIttING = HOSE .ot e e e e as

-31- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

PREVIOUS /
CONSTRUCTION

________________________________________________~

COMPARTMENT VACUUM BREAKER

F-43123 Rev. b (February 2020) -32-



C24EA SERIES STEAMER REPLACEMENT PARTS

COMPARTMENT VACUUM BREAKER

ILLUS. PART NO. NAME OF PART AMT.
PL-58249
1 00-857625-00001  Valve - Check (Current Construction)
2 00-557718 Clamp - Hose #10.......ccccoeveevirieeens
3 00-557473 Tube Line - Compartment Vacuum....
4 00-557718 (O =T o o T To T =T - 0 SR SRSPPPPt
5 FP-090-71 Fitting - Hose 3/8 Hose by 1/8 NPT (Brass)........ccocutiiuiiiiiiiieeiieesiieese ettt 1
6 WS-010-26 LAz ET g 1= (5 1 TS 1
7 00-856769-00001  O-RING 1/8 IN. THK....cutiiuiiiieeieiieie ettt ettt et eeneesaeemeenaeeeeenneeeeneees 1
8 FP-090-36 Coupling = ANCROT 1/8 (BraSS)........ceoueiiiiiiiitie ittt ettt ee e 1
9 00-856755-00001  Valve - Check (Previous CONSIIUCHON)...........coiiiiiiiiiiii it 1

-33- F-43123 Rev. b (February 2020)



C24EA SERIES STEAMER REPLACEMENT PARTS

FORM 43123 Rev. b FEBRUARY 2020 PRINTED IN U.S.A.



